Zuas RED FIRE

avaniwe:lna DEMON GR200R



CYLINDER BLOCK & CYLINDER HEAD GR200-01
PICTURE NO | GPX CODE ENGLISH DESCRIPTION QTY | UNIT
1 [120-01-0101 DOWEL PIN, CYLINDER HEADD10X20 2 | pcs

2 [120-01-0201 CAP NUT M8 4 | pcs

3 [120-01-0301 WASHER, TENSIONER 1 PCS

26 4 |120-01-0401 GASKET, CYLINDER BLOCK 1 PCS
5 [120-01-0501 O-RING, CYLINDER HEAD COVER, LH 1 PCS

6 |120-01-0601 RETAINER, CAMSHAFT 1 PCS

7 [120-01-0701 PLUG, SPARK 1 PCS

8 [120-01-0801 BLOCK UNIT, CYLINDER 1 PCS

9 [120-01-0901 HEAD UNIT, CYLINDER 1 PCS

10 [120-01-1001 GASKET, CYLINDER HEAD 1 PCS

11 [120-01-1101 COVER, CYLINDER HEAD, LH 1 PCS

12 [120-01-1201 TENSIONER ASSY 1 PCS

13 [120-01-1301 PIPE SET, INLET 1 PCS

14 [120-01-1401 COPPER WASHER, BOLT, CYLINDER 4 | pcs

15 [120-01-1501 WASHER, OIL PASSAGE 3 | pcs

16 [120-01-1601 VALVE, THERMOSTAT 1 PCS

17 [120-01-1701 COVER, THERMOSTAT 1 PCS

18 [120-01-1801 PAPER WASHER INTAKE 21 | Pcs

19 [120-01-1901 COVER, VALVE 2 | pcs

20 [120-01-2001 COOLANT TEMPERATURE SENSOR 1 PCS

21 [120-01-2101 STUD, M8X45 2 | pcs

22 [120-01-2201 BOLT, M6X12 3 | pcs

23 [120-01-2301 BOLT, M6X16 6 | Pcs

24 [120-03-2201 BOLT, M6X20 4 | pcs

25 [120-01-2501 BOLT, M6X90-CR MC 2 | pcs

26 [120-01-2601 O-RING, VALVE COVER 2 | pcs

27 [120-01-2701 BAKELITE MAT,INTAKE 1 PCS




VALVE TRAIN GR200-02
PICTURE NO GPX CODE ENGLISH DESCRIPTION QTY | UNIT
1 [120-02-0101 SPROCKET, TIMING DRIVEN 1 PCS

3 |120-02-0301 PLATE, GUIDE 1 PCS

4 [120-02-0401 PLATE, TIMING CHAIN LIMIT 1 PCS

6 [120-02-0601 CHAIN, TIMING 1 PCS

10— < 20 7 120-02-0701 ARM ASSY., ROCKER 2 PCS
9 |120-02-0901 SHAFT |, ROCKER ARM 1 PCS

10 |120-02-1001 SHAFT II, ROCKER ARM 1 PCS

13 |120-02-1301 TENSIONER 1 PCS

14 120-02-1401 WASHER, TENSIONING PLATE 1 PCS

15 |120-02-1501 VALVE, INTAKE 1 PCS

16 |120-02-1601 VALVE, EXHAUST 1 PCS

17 |120-02-1701 UPPER SEAT, SPRING, VALVE 2 PCS

18 |120-02-1801 SPRING, VALVE, OUTER 2 PCS

19 |120-02-1901 SPRING, VALVE, INNER 2 PCS

20 [120-02-2001 CAMSHAFT ASSY. 1 PCS

23 [120-02-2301 OIL SEAL, VALVE STEM 2 PCS

24 [120-02-2401 CLAMP, VALVE 4 PCS

25 [120-02-2501 BOLT, M6X16 1 PCS

26 [120-02-2601 BOLT, M6X10-ZN C1A 3 PCS

29 [120-02-2901 LOWER SEAT 2 PCS




RIGHT CRANKCASE COVER GR200-03
PICTURE NO GPX CODE ENGLISH DESCRIPTION QTY | UNIT
1 120-03-0101 O-RING, DIPSTICK 1 PCS
2 [120-03-0201 SPRING, CLUTCH LEVER 1 PCS
3 [120-03-0301 PIN, CLUTCH LEVER 1 PCS
4 |120-03-0401 DOWEL PIN, WATER PUMP 2 PCS
5 [120-03-0501 COVER COMP., CRANKCASE, RH 1 PCS
6 |120-03-0601 GASKET, CRANKCASE COVER, RH 1 PCS
l 7 1120-03-0701 COVER, OIL ELEMENT 1 PCS
‘ >~ 8 |120-03-0801 COVER, WATER PUMP 1 PCS
% 9 120-03-0901 GASKET, WATER PUMP 1 PCS
3’4 : 10 [120-03-1001 GEAR COMP., WATER PUMP DRIVEN 1 PCS
11 [120-03-1101 STAY, CLUTCH CABLE ADJUSTING 1 PCS
== 12 [120-03-1201 LEVER COMP., CLUTCH 1 PCS
13 [120-01-1501 WASHER, OIL PASSAGE 1 PCS
14 [120-03-1401 GLASS, SIGHT 1 PCS
15 [120-03-1501 OIL SEAL, CLUTCH LEVER 1 PCS
16 [120-03-1601 OIL SEAL, CRANKSHAFT, RH 1 PCS
17 [120-03-1701 PUMP ASSY., WATER 1 PCS
18 [120-03-1801 ELEMENT ASSY., OIL 1 PCS
19 [120-03-1901 O-RING, OIL ELEMENT COVER 1 PCS
20 |120-03-2001 DOWEL PIN, CYLINDER HEAD 2 PCS
21 |120-03-2101 PLUG, OIL FILLER 1 PCS
22 |120-03-2201 BOLT, M6X20 3 PCS
23 |120-03-2301 BOLT, M6X30-CR MC 1 PCS
24 1601-11-0801 BOLT, M6X40-CR MC 9 PCS
25 1120-03-2501 BOLT, M6X50-CR MC 2 PCS
26 |120-01-2501 BOLT, M6X90-CR MC 1 PCS
27 1120-01-2502 BOLT, M6X95-CR MC 1 PCS
28 |120-01-2503 CIRCLIP, 16 1 PCS
29 |120-01-2504 CIRCLIP, 26 1 PCS
30 |120-01-2505 CLAMP WIRE 1 PCS




RIGHT CRANKCASE COVER GR200-03

PICTURE NO GPX CODE ENGLISH DESCRIPTION QTY | UNIT
31 [120-03-3101 PIPE 1 PCS
33 |120-03-3301 PIPE COOLING 1 PCS

34 |120-03-3401 CLAMP 2 PCS

34

N
N




CRANKCASE GR200-04
PICTURE NO | GPX CODE ENGLISH DESCRIPTION QTY | UNIT
1 [120-04-0101 O-RING, VALVE COVER (D35x(D3) 1 PCS
2 [120-04-0201 GAUZE SET, OIL FILTER 1 PCS
3 [120-04-0301 SPRING, GAUZE 1 PCS
4 [120-04-0401 COVER, OIL FILTER GAUZE 1 PCS
5 [120-04-0501 STUD A (M8X205) 2 PCS
6 [120-04-0601 STUD B (M8X196.5) 2 PCS
7 [120-04-0701 CRANKCASE COMP., RH 1 PCS
8 [120-04-0801 GASKET, CRANKCASE 1 PCS
9 [120-04-0901 CRANKCASE, LH 1 PCS
10 |120-04-1001 INDICATOR, GEAR 1 PCS
11 [120-04-1101 PLATE, BEARING PRESS 2 PCS
12 [120-04-1201 PLATE, SPRING PRESS 1 PCS
13 [120-04-1301 PIN, PRESSING 1 PCS
14 [120-04-1401 SPRING, PIN 1 PCS
16 |120-04-1601 DOWEL PIN, CRANKCASE (D10X14) 2 PCS
17 |120-13-3601 EXHAUST PIPE 1 PCS
18 |120-04-1801 OIL SEAL, GEARSHIFT SHAFT 1 PCS
19 [120-04-1901 COMBINTION OF GEAR LINE CONTACTS | 1 PCS
20 [120-04-2001 DRAIN PLUG, CRANKCASE 1 PCS
21 [120-04-2101 GASKET, OIL DRAIN PLUG 1 PCS
22 [120-03-2001 DOWEL PIN, CYLINDER HEAD 2 PCS
24 [120-04-2401 BOLT, M6X16 2 PCS
25 [120-04-2501 BOLT, M6X18-ZN C1A 1 PCS
26 [120-03-2201 BOLT, M6X20 2 PCS
27 [601-11-0801 BOLT, M6X40-CR MC 1 PCS
28 [120-03-2501 BOLT, M6X50-CR MC 9 PCS
29 |DEM-14-10 BOLT, M6X60 3 PCS
30 [120-04-3001 CLIP, WIRE 1 PCS




CRANKCASE

GR200-04
PICTURE NO GPX CODE QTY | UNIT
31 [120-01-2201 BOLT, M6X12 1 PCS
32 |120-04-3201 COPPER WASHER, BOLT, CYLINDER 1 PCS
33 |120-04-3301 FASTENING BOLT, BALANCE SHAFT 1 PCS
35 |120-04-3501 PLAIN WASHER 1 PCS




OIL PUMP GR200-05
PICTURE NO | GPX CODE ENGLISH DESCRIPTION QTY | UNIT
120-05-0101 PUMP ASSY., OIL 1 PCS
120-05-0401 O-RING, OIL PUMP PCS
120-05-1601 Screw, M6x32-Zn c2C PCS




STARTING MOTOR GR200-06
QTY |UNIT
NO | GPX CODE ENGLISH DESCRIPTION

1 [120-06-0101 GEAR SET, STARTING CLUTCH 1 PCS
2 [120-06-0201 WASHER, STARTING CLUTCH GEAR 1 PCS
3 [120-06-0301 WASHER, DUAL-GEAR 1 PCS
4 [120-06-0401 DUAL-GEAR COMP. Il 1 PCS
5 [120-06-0501 SHAFT, DUAL-GEAR 1 PCS
6 [120-06-0601 SHAFT II, DUAL-GEAR 1 PCS
7 [120-06-0701 MOTOR, STARTING 1 PCS
9 [120-06-0901 DUAL-GEAR 1 PCS
10 |120-06-1001 BOLT, M6X28 2 PCS




Faudmanuazusinilln (MAGNETO) GR200-07
PICTURE NO | GPX CODE ENGLISH DESCRIPTION Qry | uNIT
1 120-07-0101 O-RING, VIEW HOLE PLUG, 13.8X2.5 1 PCS
2 [120-07-0201 O-RING, PLUG, 27.5X2.5 1 PCS
3 [120-04-3001 CLIP, WIRE 1 PCS
4 |120-07-0401 ROTOR ASSY., MAGNETO 1 PCS
5 [120-07-0501 STATOR COMP., MAGNETO 1 PCS
6 |120-07-0601 COVER, IDLER 1 PCS
7 1120-07-0701 GASKET, CRANKCASE COVER, LH 1 PCS
8 |120-07-0801 WASHER, MAGNETO LOCKNUT 1 PCS
9 120-07-0901 CLIP, MAGNETO WIRE 1 PCS
10 [120-07-1001 COVER, CRANKCASE, LH 1 PCS
11 [120-04-1601 DOWEL PIN, CRANKCASE ((D10X14) 2 PCS
12 [120-07-1201 PLUG 1 PCS
13 [120-07-1301 O-RING, IDLER COVER, 63X3 1 PCS
14 [120-07-1401 BOLT, MAGNETO 1 PCS
15 [120-07-1501 PLUG, VIEW HOLE 1 PCS
16 [120-07-1601 BOLT, M5X12 2 PCS
17 [120-07-1701 BOLT, M6X125 1 PCS
18 [120-01-2201 BOLT, M6X12 1 PCS
19 [120-07-1901 BOLT, M6X130 1 PCS
20 |120-03-2201 BOLT, M6X20 2 PCS
21 |601-10-0101 BOLT, M6X30 3 PCS
22 |601-11-0801 BOLT, M6X40-CR MC 2 PCS
23 |DEM-14-10 BOLT, M6X60 2 PCS
24 |500-06-070 BOLT, M6X70 2 PCS




CLUTCH GR200-08
NO |  GPX CODE ENGLISH DESCRIPTION QTY | UNIT
1 [120-08-0101 ROD, PUSH 1 PCS
2 [120-08-0201 LIFTER, CLUTCH 1 PCS
3 [120-08-0301 MAIN BODY, CLUTCH 1 PCS
6 |120-08-0601 COLLAR, CLUTCH 1 PCS
7 [120-08-0701 BUSH, CLUTCH 1 PCS
8 [120-08-0801 WASHER, SPLINE, CLUTCH 1 PCS
9 [120-08-0901 LOCKNUT, PRIMARY DRIVE GEAR 1 PCS
10 [120-08-1001 LOCK WASHER, PRIMARY DRIVE GEAR 1 PCS
11 [120-08-1101 BEARING, PLAIN, 16003 1 PCS




CRANKSHAFT & PISTON GR200-09
PICTURE NO | GPX CODE ENGLISH DESCRIPTION QTY | UNIT

1 [120-09-0101 CONNECTING ROD, CRANK 1 PCS

2 [120-09-0201 PISTON 1 PCS

3 [120-09-0301 RING SET, PISTON 1 PCS

4 |120-09-0401 SHAFT, BALANCE 1 PCS

5 [120-09-0501 GEAR COMP., PRIMARY DRIVE 1 PCS

6 |120-09-0601 NUT, MAGNETO FASTENING 1 PCS

17 7 [120-08-0601 COLLAR, CLUTCH 1 PCS
\ 8 [120-09-0801 PIN, PISTON 1 PCS
— 9 [120-09-0901 CIRCLIP, PISTON PIN 2 | pcs
10 [120-09-1001 WASHER, FASTENING NUT 1 PCS

11 [120-09-1101 NUT, PRIMARY DRIVE GEAR FASTENING | 1 PCS

12 [120-09-1201 WASHER, PRIMARY DRIVE GEAR SPRING | 1 PCS

13 [120-09-1301 GEAR COMP., BALANCE SHAFT DRIVE 1 PCS

14 [120-09-1401 WASHER, BALANCE SHAFT DRIVE GEAR | 1 PCS

15 [120-09-1501 WASHER II, BALANCE SHAFT DRIVE 1 PCS

16 [120-09-1601 GEAR, BALANCE SHAFT DRIVEN 1 PCS

17 [120-09-1701 BEARING, PLAIN, 28X72X18 2 | pcs

18 [120-09-1801 BEARING, PLAIN, 6204/P6/FJK 1 PCS

19 [120-09-1901 BEARING, PLAIN, 6302/CJB 1 PCS




PICTURE

s | 5 |3lgl8
e W a|a|a
S
S
& -
o o
z
()
SBEE
= W w
o Sle
w0 | ©
? xls
] N
o |z|gl]
= ©
T (o™
e
o} al<|S
z MHD.
| Ol .«
ISR EC)
—|Z|Z
<|%|%
T w|w
w|m(m
w
5 [=l=|=
o mm%
=
o TIT|?
ol ol Ne]
AN | N | N
(@] — o=
> 23
Z
)
)
2]
=
)
Z
<
o
[=

12



TRANSMISSION GR200-10/2

PICTURE NO GPX CODE ENGLISH DESCRIPTION QTY | UNIT
1 {120-10.1-0101 COUNTERSHAFT COMP., 1 PCS

15 1120-10.1-1501 BEARING, PLAIN, 6203/INCREASE/FJK 1 PCS

16 |120-09-1801 BEARING, PLAIN, 6204/P6/FJK 1 PCS

17 1120-10.1-1701 AUXILIARY SHAFT OIL SEAL 1 PCS

18 1120-10.1-1801 OUTPUT SPROCKET 1 PCS

19 {120-10.1-1901 OUTPUT SPROCKET FIXING PLATE 1 PCS

20 |120-02-2601 BOLT, M6X10-ZN C1A 2 PCS




GEARSHIFT DEVICE GR200-11
PICTURE NO GPX CODE ENGLISH DESCRIPTION QTY | UNIT
1 [120-11-0101 SHAFT COMP., GEARSHIFT 1 PCS
2 [120-11-0201 DRUM, GEARSHIFT 1 PCS
: g 3 [120-11-0301 SHAFT Il, FORK 1 | PCS
4 [120-11-0401 PIN, RETURN SPRING 1 PCS
5 [120-11-0501 WHEEL COMP., GEARSHIFT 1 PCS
3 X2 6 |120-11-0601 PLATE COMP., GEARSHIFT LOCATING 1 PCS
7 [120-11-0701 SCREW, GEARSHIFT LOCATING PLATE 1 PCS
7 7 1 8 [120-11-0801 WASHER, GEARSHIFT LOCATING PLATE 1 PCS
2 / 44 / ¢ 9 [120-11-0901 SPRING, LOCATING PLATE TORSION 1 PCS
) , ‘:\ .7;’ 10 |120-11-1001 FORK 1 PCS
& O 11 {120-11-1101 FORK I 2 PCS
e 13 [120-11-1301 SHAFT, FORK 1 PCS
: 11 14 |120-11-1401 BOLT, M6X20 1 PCS
15 [120-11-1501 WASHER, SPRING, 6 1 PCS




REAR COVER, LEFT GR200-12
PICTURE NO GPX CODE ENGLISH DESCRIPTION QTY | UNIT
1 [120-12-0101 REAR COVER, ENGINE LEFT 1 PCS
2 |601-04-2401 BOLT, M6X25 2 PCS




AIR CLEANER/ENGINE/MUFFLER GR200-13
PICTURE NO GPX CODE ENGLISH DESCRIPTION QTY | UNIT
1 [120-13-0101-GW |MUFFLER REAR SECTION ASSY 1 SET
2 [120-13-0201 HOOP 1 PCS
3 |120-13-0301 GRAPHITE WASHER 1 PCS
4 |120-13-0401 T-COLLAR 1 PCS
5 [120-13-0501 T-RUBBER 2 PCS
6 |120-13-0601-GW |[MUFFLER REAR SECTION 1 PCS
7 [120-13-0701 SHIELD, MUFFLER 1 PCS
8 [120-13-0801 REAR COVER, MUFFLER 1 PCS
9 [120-13-0901 MAT,FLAT M6 6 PCS
10 {120-13-1001 SPRING WASHER 3 PCS
11 {120-13-1101 BOLT 1 PCS
12 {120-13-1201 BOLT 2 PCS
13 {120-13-1301 BOLT 3 PCS
14 [{120-13-1401 WIRE WASHER 3 PCS
15 |CR5-22-09 BOLT,HEXAGON FLANGE M8X35 1 PCS
16 [180-09-3201 BOLT,HEXAGON FLANGE M8X55 1 PCS
17 |LEG-26-02 GASKET,EXHAUST OPENING 1 PCS
18 [120-13-1801 MUFFER FRONT SECTION 1 SET
19 [180-06-3801 ACORN NUT M8X22 2 PCS
20 |120-13-2001 AIR CLEANER ASSY 1 PCS
21 |120-13-2101 FILTER,AIR CLEANER 1 PCS
22 |120-13-2201 BOLT,HEXAGON FLANGE M6X20 1 PCS
23 |120-13-2301 COLLAR 6X12 1 PCS
24 |120-13-2401-TH  |I-RUBBER 1 PCS
25 |180-03-1601 NUT,CLIP M6 1 PCS
26 |120-13-2601 ENGINE 200 CC 1 SET
27 |120-13-2701 REAR COVER, ENGINE LEFT 1 PCS
28 |601-04-2401 BOLT, M6X25 2 PCS
29 |120-13-2901 BOLT, M6X20 2 PCS
30 |120-13-3001 PAPER WASHER,INTAKE 2 PCS




AIR CLEANER/ENGINE/MUFFLER GR200-13
PICTURE NO GPX CODE ENGLISH DESCRIPTION QTY | UNIT
31 [120-13-3101 BAKELITE MAT,INTAKE 1 PCS
32 |120-13-3201 CAP, INJECTOR 1 PCS
33 |K2150A068 SCREW,HEXAGON SOCKET M6X16 1 PCS
34 |120-13-3401 INJECTOR 1 PCS
35 |120-13-3501 PIPE SET, INLET 1 PCS
36 |120-13-3601 EXHAUST PIPE 1 PCS
37 |120-13-3701 BODY ASSY.,THROTTLE 1 SET
38 |120-13-3801 THROTTLE BODY 1 PCS
39 |120-13-3901 O-RING, SEAL 1 PCS
40 [120-13-4001 THREE-IN-ONE SENSOR 1 PCS
41 [120-13-4101 STEPPING MOTOR 1 PCS
42 [120-13-4201 BRACKET,RADIATOR 1 PCS
43 [120-13-4301 OUTLET PIPE 1 PCS
44 [120-13-4401 COOLING WATER TANK 1 PCS
45 [120-13-4501 OVERFLOW PIPE, WATER TANK 1 PCS
46 [120-13-4601 WATER PIPE, SMALL CIRCULATION 1 PCS
47 [120-13-4701 OVERFLOW PIPE, RADIATOR 1 PCS
48 [120-13-4801 INLET PIPE 1 PCS
49 [120-13-4901 RADIATOR ASSY 1 PCS
50 |120-13-5001 CAP,RADIATOR 1 PCS
51 |120-13-5101 RADIATOR BODY 1 PCS
52 |120-13-5201 COOLING FAN 1 PCS
53 |120-13-5301 CABLE COMP.,THROTTLE 1 PCS
54 |120-13-5401-TH |SHEATH,CLUTCH CABLE 1 PCS
55 |120-13-5501 CABLE COMP.,CLUTCH 1 PCS
56 |120-13-5601-TH |DUST COVER 1 PCS




BODY COMP., FRAME GR200-14
PICTURE NO GPX CODE ENGLISH DESCRIPTION QTY | UNIT
1 [120-14-0101-TH |PAD, REAR VIEW MIRROR1 2 PCS
2 [120-14-0201 PAD, REAR VIEW MIRROR2 2 PCS
3 |120-14-0301 DAMPING RUBBER1 1 PCS
4 |120-14-0401 BRACKET, HEADLIGHT 1 PCS
5 |LEG-20-02 BOLT,HEXAGON FLANGE M8X45 2 PCS
6 |DEMG-30-10 NUT,PREVAILING TORQUE TYPE 4 PCS
7 |120-14-0701 FR.SEAT 1 PCS
8 [120-14-0801 RR.SEAT 1 PCS
9 |120-14-0901-GW [BODY COMP.,FRAME 1 PCS
10 [120-14-1001 DAMPING RUBBER2 2 PCS
11 |120-14-1101 BRACKET, BODY COVER 2 PCS
12 {180-09-3001 PLATE, SEAT LOCK 2 PCS
13 |120-14-1301 CABLE,SEAT 1 PCS
14 {120-14-1401 CABLE,SEAT 1 PCS
15 |500-08-012 BOLT,HEXAGON FLANGE M8X12 1 PCS
16 [120-14-1601 BRACKET, HORN 1 PCS
17 |120-14-1701 SPRING,DRAG 1 PCS
18 [120-14-1801 BAR ASSY.,SIDE STAND 1 PCS
19 |120-14-1901 CONNECTING ARM, FRONT HANGER 1 PCS
20 |120-14-2001 CONNECTING ARM, FRONT HANGER 1 PCS
21 [120-14-2101 BOLT,HEXAGON FLANGE M8X105 1 PCS
22 |180-09-1101 BOLT,HEXAGON FLANGE M8X90 1 PCS
23 |120-14-2301 LOWER BRACE,LOWER AIR GUIDE SLEEVE 1 PCS
24 |120-14-2401 BRACKET,LOWER AIR GUIDE SLEEVE 1 PCS
25 [120-14-2501 UPPER BRACE,LOWER AIR GUIDE SLEEVE| 1 PCS
26 |120-14-2601 T-RUBBER 2 PCS
27 |120-14-2701 HANGER, LEFT WIND BOARD 1 PCS
28 |120-14-2801 HANGER, RIGHT WIND BOARD 1 PCS
29 |180-09-1701 AXIS M10X110 2 PCS
NUT,PREVAILING TORQUE TYPE
30 |CR5-39-10 3 PCS
HEXAGON




BODY COMP., FRAME GR200-14
PICTURE NO GPX CODE ENGLISH DESCRIPTION QTyYy UNIT
31 [120-14-3101-TH |SHOCK ABSORBER ASSY, REAR 1 PCS
32 |180-08-1201 NUT,PREVAILING TORQUE TYPE 1 PCS
33 |120-14-3301 AXIS M12X67 1 PCS
34 [120-14-3401 AXIS M10X50 1 PCS
35 |120-14-3501 RR. STEP ASSY,LEFT 1 PCS
36 [120-14-3601 LEFT FOOTREST 1 SET
37 |120-14-3701 RR. STEP ASSY,RIGHT 1 PCS
38 [120-14-3801 RIGHT FOOTREST 1 SET
39 |120-14-3901 T-COLLAR 1 PCS
40 [120-14-4001 T-RUBBER 1 PCS
41 [120-14-4101 SCREW, HEXAGON SOCKET STEP M6X25 4 PCS
42 [120-14-4201 COLLAR6X11.5 4 PCS
43 [120-14-4301 BRACKET, FENDER COMP. REAR 1 PCS
44 120-14-4401 REAR BRACKET,LOWER AIR GUIDE 1 PCS
45 [120-14-4501 REAR BRACKET,LOWER AIR GUIDE 1 PCS
46 |180-02-2801 BRACKET, SEAT LOCK 1 PCS




COVER PART GR200-15
PICTURE NO GPX CODE ENGLISH DESCRIPTION QTY | UNIT
1 [120-15-0101 AIR GUIDE SLEEVE COMP. 1 PCS
2 [120-15-0201 RIGHT DECORATIVE BLOCK, AIR GUIDE 1 PCS
3 |120-15-0301 LEFT DECORATIVE BLOCK, AIR GUIDE 1 PCS
4 |120-15-0401 LIGHT SHIELD, RIGHT 1 PCS
5 ]120-15-0501 LIGHT SHIELD, LEFT 1 PCS
6 |120-15-0601 CLIP, EXPANSIONZ2 4 PCS
7 ]120-15-0701 GLASS,AIR GUIDE SLEEVE COMP. 1 PCS
8 |120-15-0801-BLK |DECORATIVE COVER,AIR GUIDE SLEEVE 1 PCS
8 |120-15-0801-RED |DECORATIVE COVER,AIR GUIDE SLEEVE 1 PCS
8 |120-15-0801-GRY |DECORATIVE COVER,AIR GUIDE SLEEVE 1 PCS
9 |120-15-0901 DECORATIVE COVER, IGNITION LOCK 1 PCS
10 |120-15-1001 LINK BLOCK, WIND BOARD 1 PCS
11 ]120-15-1101 CLIP, EXPANSIONA1 5 PCS
12 [120-15-1201 DECORATIVE COVER, METER 1 PCS
13 |120-15-1301 BASE, FUEL TANK COVER 1 PCS
14 [120-15-1401 RIGHT DECORATIVE BLOCK, FRAME 1 PCS
15 |120-15-1501 LEFT DECORATIVE BLOCK, FRAME 1 PCS
16 [120-15-1601-BLK |WIND BOARD,RIGHT(FOR BLACK BIKE) 1 PCS
16 [120-15-1601-RED |WIND BOARD,RIGHT (FOR RED BIKE) 1 PCS
16 [120-15-1601-GRY |WIND BOARD,RIGHT (FOR GRAY BIKE) 1 PCS
17 {120-15-1701-BLK |WIND BOARD,LEFT(FOR BLACK BIKE) 1 PCS
17 [120-15-1701-RED |WIND BOARD,LEFT (FOR RED BIKE) 1 PCS
17 [120-15-1701-GRY |WIND BOARD,LEFT (FOR GRAY BIKE) 1 PCS
18 [120-15-1801-BLK |COVER FUEL TANK DECORATIVE(FOR BLACK BIKE) 1 PCS
18 [120-15-1801-RED |COVER,FUEL TANK DECORATIVE (FOR RE]| 1 PCS
18 [120-15-1801-GRY |COVER,FUEL TANK DECORATIVE (FOR GR 1 PCS

20



COVER PART GR200-15
PICTURE NO | GPX CODE ENGLISH DESCRIPTION QTY | UNIT
19 |120-15-1901-BLK |COVER,FUEL TANK RIGHT DECORATIVE 1 PCS
19 |120-15-1901-RED |COVER,FUEL TANK RIGHT DECORATIVE 1 PCS
19 |120-15-1901-GRY |COVER,FUEL TANK RIGHT DECORATIVE 1 PCS
20 [120-15-2001-BLK |COVER,FUEL TANK LEFT DECORATIVE 1 PCS
20 [120-15-2001-RED |COVER FUEL TANK LEFT DECORATIVE 1 PCS
20 [120-15-2001-GRY |COVER,FUEL TANK LEFT DECORATIVE 1 PCS
21 [120-15-2101-BLK |COVER, RIGHT BODY 1 PCS
21 [120-15-2101-RED |COVER, RIGHT BODY 1 PCS
21 [120-15-2101-GRY |COVER, RIGHT BODY 1 PCS
22 [120-15-2201-BLK |COVER, LEFT BODY 1 PCS
22 [120-15-2201-RED |COVER, LEFT BODY 1 PCS
22 [120-15-2201-GRY |COVER, LEFT BODY 1 PCS
23 [120-15-2301-BLK |DECORATIVE COVER, RIGHT 1 PCS
24 [120-15-2401-BLK |DECORATIVE COVER LEFT WINDSHIELD 1 PCS
25 [120-15-2501-BLK |COVER,FUEL TANK REAR DECORATIVE 1 PCS
26 [120-15-2601 COVER, RIGHT SIDE 1 PCS
27 [120-15-2701 COVER, LEFT SIDE 1 PCS
28 [120-15-2801 BATTERY CASE 1 PCS
29 [120-15-2901 INNER PLATE,REAR FENDER 1 PCS

21



COVER PART GR200-15
PICTURE NO | GPX CODE ENGLISH DESCRIPTION QTY | UNIT
30 [120-15-3001-BLK |REAR BODY COVER, RIGHT 1 PCS
31 [120-15-3101-BLK |REAR BODY COVER, LEFT 1 PCS
32 [120-15-3201-BLK |LINK BLOCK, TAIL SHIELD(FOR BLACK 1 PCS
32 [120-15-3201-RED |LINK BLOCK, TAIL SHIELD (FOR RED 1 PCS
32 [120-15-3201-GRY |LINK BLOCK, TAIL SHIELD (FOR GRAY 1 PCS
33 [120-15-3301 SCREW,CROSS RECESSED PAN SELF- 2 PCS
34 [120-15-3401-BLK |SHIELD COMP.,TAIL(FOR BLACK BIKE) 1 PCS
34 [120-15-3401-RED |SHIELD COMP.,TAIL (FOR RED BIKE) 1 PCS
34 [120-15-3401-GRY |SHIELD COMP.,TAIL (FOR GRAY BIKE) 1 PCS
35 [120-15-3501-BLK |LINK BLOCK, TAIL SHIELD RIGHT(FOR 1 PCS
35 [120-15-3501-RED |LINK BLOCK, TAIL SHIELD RIGHT (FOR 1 PCS
35 [120-15-3501-GRY |LINK BLOCK, TAIL SHIELD RIGHT (FOR 1 PCS
36 [120-15-3601-BLK |LINK BLOCK, TAIL SHIELD LEFT(FOR 1 PCS
36 [120-15-3601-RED |LINK BLOCK, TAIL SHIELD LEFT (FOR 1 PCS
36 [120-15-3601-GRY |LINK BLOCK, TAIL SHIELD LEFT (FOR 1 PCS
37 [120-15-3701-BLK |FENDER COMP.,FRONT 1 PCS
38 [180-03-3901 NUT,CLIP ST4.2 3 PCS
39 [180-03-4001 SCREW,CROSS RECESSED PAN SELF- 3 PCS
40 {120-15-4001 PLATE,REAR LOWER FENDER 1 PCS
41 {120-15-4101 INNER PLATE,REAR LOWER FENDER 1 PCS
42 [120-15-4201 CASE, DRIVE CHAIN 1 PCS
43 {120-15-4301 FENDER COMP., REAR 1 PCS
44 [120-15-4401 TAIL SHIELD, REAR 1 PCS
45 {120-15-4501 BLOCK, FENDER, REAR DECORATIVE 1 PCS
46 |CR5-35-06 REFLECTOR,REAR 1 PCS
47 |DEM-26-20 FLAT WASHER M6 2 PCS
48 [120-15-4801-BLK |CAP,FRAME DECORATIVE 2 PCS

22



FRONT FORK KIT/STEM SET, STEERING GR200-16
PICTURE NO | GPX CODE ENGLISH DESCRIPTION QTY | UNIT
1 [120-16-0101 MIRROR RIGHT REAR VIEW 1 PCS
2 [120-16-0201 MIRROR,LEFT REAR VIEW 1 PCS
3 [120-16-0301 BRACE, REAR VIEW MIRROR 2 SET
4 |120-16-0401 WEIGHT,LEFT HANDLE 2 SET
5 180-01-0701 GREASER COMP. 1 PCS
6 |CR5-17-06 GRIP SET,HANDLE 1 PCS
7 |LEG-36-07 SCREW,CROSS RECESSED PAN M6X16 2 | pcs
8 |120-16-0801 BALANCE SHAFT ASSY 2 | pcs
9 [120-16-0901 SCREW,HEXAGON SOCKET M5X12 2 | pcs
993031 3933 ill 4 ‘& 16 10 [120-16-1001 DECORATIVE COVER 2 | pcs
i Y 11 [120-16-1101 STEERING HANDLE PIPE, RIGHT 1 PCS
) 12 [120-16-1201 STEERING HANDLE PIPE, LEFT 1 PCS
13 [120-16-1301 SCREW,HEXAGON SOCKET M6X20 2 | pcs
14 [120-16-1401 SCREW,HEXAGON SOCKET M8X20 2 | pcs
i 15 15 [120-16-1501 SCREW,HEXAGON SOCKET M8X25 2 | pcs
393636 37 ’ 13 16 |K2150A070 SCREW,HEXAGON SOCKET M8X30 2 PCS
17 [120-16-1701 UPPER CONNECTIVE PLATE ASSY. 1 PCS
18 [120-16-1801-TH |PLUG 1 PCS
19 |CR5-17-03 LEVER COMP.,LEFT STEERING HANDLE 1 PCS
23 |120-16-2301 SHOCK ABSORBER ASSY.,RIGHT FRONT | 1 PCS
19 O O a3 o 24 [120-16-2401 OIL SEAL, FR.SHOCK ABSORBER 2 | pcs
9179526 97 25 |120-16-2501 MAT,FLAT M6 2 | pcs
— 99 26 |120-16-2601 OIL SEAL COLLAR 2 | pcs
p\' ' 27 |120-16-2701 DUST COVER 2 | pcs
28 |120-16-2801 SHOCK ABSORBER ASSY.,LEFT FRONT 1 PCS
29 |180-07-2301 RACE,STEERING TOP CONE 1 PCS
30 |180-07-2201 BALL SET,STEEL TOP 1 PCS

23



FRONT FORK KIT/STEM SET, STEERING GR200-16
PICTURE NO GPX CODE ENGLISH DESCRIPTION QTY | UNIT
31 [180-07-2101 RACE,STEERING TOP BOWL 1 PCS
32 |180-07-2001 RACE,STEERING BOTTOM BOWL 1 PCS
33 |180-07-1901 BALL SET,STEEL BOTTOM 1 PCS
34 |180-07-1201 CAP NUT, STEM COMP. STEERING 1 PCS
35 |180-07-1101 WASHER,STEM COMP.STEERING 1 PCS
36 |180-07-0901 ADJUSTING NUT,STEM COMP. STEERING 2 PCS
37 |180-07-1001 DUST CAP,STEM COMP. STEERING 1 PCS
38 |120-16-3801 STEM COMP.,STEERING 1 SET
993031 3933 39 |120-16-3901 BRACKET, TUBE, FRONT DISC BRAKE 1 PCS
40 [120-16-4001 BRACKET, SPEED COUNTER 1 PCS
41 [180-07-3401 BRACKET, FRONT FENDER RIGHT 1 PCS
42 [180-07-0601 BRACKET, FRONT FENDER LEFT 1 PCS
43 |CR5-35-08 BOLT,HEXAGON FLANGE M6X12 2 PCS
44 {120-16-4401 CLAMP, TUBE, FRONT DISC BRAKE 1 PCS
45 [120-16-4501 CLAMP, SPEED COUNTER 1 PCS
46 [120-16-4601 BOLT,HEXAGON FLANGE M8X40 2 PCS
47 [120-16-4701-TH  |PLUG 2 PCS

24



FUEL TANK GR200-17

PICTURE NO | GPX CODE ENGLISH DESCRIPTION QTY | UNIT
1 |LEG-15-10 BOLT,HEXAGON FLANGE M8X20 1 PCS
2 [180-09-3101 FLAT WASHER M8 1 PCS
3 [120-17-0301 BRACE, FUEL TANK FRONT 1 PCS
4 {180-10-0501 NUT,HEXAGON FLANGE M6 2 PCS
5 |120-17-0501 FLAT WASHER M6 X @22 2 PCS
6 |120-17-0601 I-RUBBER 4 PCS
7 120-17-0701 COLLAR 6.5x17 2 PCS
8 |120-17-0801 FUEL SENSOR 1 SET
9 [120-17-0901 GASKET,FUEL SENSOR 1 PCS
10 [120-17-3201 FUEL FILTER 1 PCS
11 [180-10-1501 RUBBER, FUEL FILTER 1 PCS
12 [180-10-1801 TUBE,FUEL 1 PCS
30 13 [120-17-1301 FUEL TANK 1 PCS
14 180-09-3401 SCREW,DISC HEXAGON SOCKET M6X12 | 4 PCS
15 [120-17-1501 BRACKET ASSY.,ELECTRIC FUEL PUMP 1 SET
16 [120-17-1601 ELECTRIC FUEL PUMP 1 PCS
17 [120-17-1701 GASKET, FUEL PUMP 1 PCS
18 [120-17-1801 BRACKET,FUEL PUMP 1 PCS
19 |180-10-0101 NUT,HEXAGON FLANGE M5 8 PCS
20 |120-17-2001 TUBE,FUEL 1 PCS
21 120-17-2101 TUBE,FUEL 1 PCS
22 [120-17-2201 FUEL EVAPORATION COMP. 1 SET
23 120-17-2301 DUMP VALVE 1 PCS
24 [120-17-2401 CANISTER 1 PCS
25 [180-03-2801 SCREW, HEXAGON SOCKET STEP M6X12| 1 PCS
26 [120-17-2601 FLAT WASHER M12 2 PCS
27 |120-17-2701 COLLAR 6.5X21 2 PCS
28 [120-17-2801 SCREW,DISC HEXAGON SOCKET M6X16 | 4 PCS
29 |120-17-2901 BRACE, FUEL TANK REAR 1 PCS
30 [120-17-3001 BOLT,HEXAGON FLANGE M6X35 2 PCS
31 120-17-3101 BRACKET, CANISTER 1 PCS

25



REAR HANGER SYSTEM GR200-18
PICTURE NO GPX CODE ENGLISH DESCRIPTION QTY UNIT
1 |180-04-0201 NUT,PREVAILING TORQUE TYPE 1 PCS
2 |120-18-0201 COLLAR 14X19.5 1 PCS
3 [120-18-0301 AXIS M14X258 1 PCS
4 [120-18-0401 BUSH,REAR FORK CUSHION 2 PCS
5 1120-18-0501 RETAINER 2 PCS
6 |120-18-0601 COLLAR 1 PCS
7 [120-18-0701-GW |SWING ARM WELDING ASSY WITHOUT 1 PCS
8 |120-18-0801 FR. STEP ASSY.,RIGHT 1 SET
9 |120-18-0901 RIGHT ANKLE 1 SET
10 [120-18-1001 FR. STEP BODY,RIGHT 1 PCS
11 [120-18-1101 BRAKE PEDAL 1 SET
12 [120-18-1201 FR. STEP ASSY.,LEFT 1 SET
13 [120-18-1301 FR. STEP BODY,LEFT 1 PCS
14 [120-18-1401 LEFT ANKLE 1 SET
15 [120-18-1501 PEDAL,GEAR CHANGE 1 SET
16 [120-18-1601 SPLINE FITTING 1 SET
17 [120-18-1701 ADJUSTING ROD, DOUBLE THREAD 1 SET
18 [120-18-1801 BODY,GEAR CHANGE PEDAL 1 SET
19 [180-05-1401 I-RUBBER 1 PCS
20 |120-18-2001-TH CHAIN, DRIVIE 1 PCS
21 |120-18-2101 SLIDER,DRIVE CHAIN 1 PCS
22 |120-18-2201 COLLAR 6X8 1 PCS
23 |K2009A004 SCREW,DISC HEXAGON SOCKET M6X20 1 PCS
24 |120-18-2401 PLATE, ADJUSTER HANGER 2 PCS
25 |CR5-39-10 NUT,PREVAILING TORQUE TYPE 2 PCS
26 |120-18-2601 AXIS M10X123 1 PCS
27 |120-18-2701 SMALL CRADLE ASSY 1 SET
28 |120-18-2801 BIG CRADLE ASSY 1 SET
29 |120-18-2901 AXIS M10X67 1 PCS
30 |120-18-3001 ADJUSTER, DRIVE CHAIN LEFT 2 SET

26



REAR HANGER SYSTEM GR200-18
PICTURE NO GPX CODE ENGLISH DESCRIPTION QTY UNIT
31 |120-18-3101 BRACKET,TUBE, REAR DISC BRAKE 1 PCS
32 |180-06-3001 SCREW,HEXAGON SOCKET M6X12 1 PCS
33 |120-18-3301-TH DUST COVER 2 PCS

30

27



FRONT WHEEL GR200-19
PICTURE NO | GPX CODE ENGLISH DESCRIPTION QTY | UNIT
1 |120-19-0101-BLK |WHEEL,FRONT-BLACK 1 PCS
1 {120-19-0101-RED |WHEEL,FRONT-RED 1 PCS
2 [120-19-0201 BEARING 2 PCS
3 [120-19-0301 COLLAR 1 PCS
4 {120-19-0401 OIL SEAL 1 PCS
5 [180-04-3101 VALVE CORE SET 1 PCS
6 [120-19-0601-TH |FRONT TYRE 1 PCS
7 [120-19-0701 SPEED COUNTER 1 PCS
NUT,PREVAILING TORQUE TYPE
8 [180-04-0201 1 PCS
HEXAGON
9 [120-19-0901 COLLAR 15X32 1 PCS
10 [120-19-1001 AXIS M15X262 1 PCS
11 [120-19-1101 FR.DISC PLATE 1 PCS
12 |CR5-21-10 BINDING BOLT,BRAKE DISK M8X25 5 PCS
13 [120-19-1301 CALIPER ASSY,FRONT DISC BRAKE 1 SET
-0 Zo 4 13 14 [120-19-1401 HANDLE,LEFT FRONT BRAKE 1 PCS
§ = , v %8 ‘ 15 [120-19-1501 SWITCH,LEFT FRONT BRAKE 1 PCS
17 ° 21 16 [120-19-1601 BASE,REAR DISC-BRAKE CYLINDER 1 PCS
1“ 17 |120-19-1701 FUEL TUBE,FRONT DISC-BRAKE 1 SET
5 18 [120-19-1801 BINDING BOLT,FRONT DISC-BRAKE FUEL| 2 PCS
' . “ 19 [120-19-1901 COPPER WASHER 4 PCS
16 29 20 [120-19-2001 CONNECTING BRACKET, FRONT DISC-BR{ 1 PCS
21 [120-19-2101 SHOE,FRONT DISC BRAKE 1 SET
22 [120-19-2201 CALLIPER, REAR DISC-BRAKE 1 SET

28



WHEEL ASSY., REAR/DISC-BRAKE COMP.,REAR GR200-20
PICTURE NO GPX CODE ENGLISH DESCRIPTION QTY | UNIT
1 [120-20-0101-BLK |WHEEL,REAR-BLACK 1 PCS
1 |120-20-0101-RED |WHEEL,REAR-RED 1 PCS
2 |120-20-0201 BUFFER BLOCK, REAR WHEEL (SET- 6 1 SET
3 [120-20-0301 BEARING 2 PCS
4 1120-20-0401 COLLAR 1 PCS
5 [120-20-0501 OIL SEAL 1 PCS
6 [180-04-3101 VALVE CORE SET 1 PCS
7 [120-20-0701-TH  |REAR TYRE 1 PCS
8 [120-20-0801 RR.DISC PLATE 1 PCS
9 |[CR5-21-10 BINDING BOLT,BRAKE DISK M8X25 4 PCS
10 {120-20-1001 REAR SPROCKET ASSY 1 SET
11 {120-20-1101 COLLAR 1 PCS
12 {120-20-1201 OIL SEAL 28-42-7 1 PCS
13 {120-20-1301 BEARING 6202 1 PCS
14 {120-20-1401 HEXAGON NUT 6 PCS
15 [120-20-1501 HEXAGON BOLT 6 PCS
16 [120-20-1601 REAR SPROCKET BODY 1 PCS
17 {120-20-1701 LOCKING PLATE, SPROCKET DISC 2 PCS
18 [120-20-1801 SPROCKET DISC 1 PCS
19 [180-04-0201 NUT,PREVAILING TORQUE TYPE 1 PCS
20 |120-20-2001 COLLAR 15X21 1 PCS
21 |120-20-2101 COLLAR 15X16 1 PCS
22 |120-20-2201 AXIS M15X314 1 PCS
23 |120-20-2301 CALIPER ASSY,REAR DISC BRAKE 1 SET
24 |120-20-2401 CYLINDER.,REAR DISC-BRAKE 1 SET
25 |120-20-2501 BRAKE FLUID RESERVOIR TANK 1 SET
26 |120-20-2601 FUEL TUBE,BRAKE FLUID RESERVOIRTAN 1 SET
27 |120-20-2701 SWITCHING LINE, REAR DISC-BRAKE 1 PCS
28 |120-20-2801 FUEL TUBE,REAR DISC-BRAKE 1 PCS
29 |120-20-2901 BINDING BOLT,REAR DISC-BRAKE FUEL T| 1 PCS
30 |120-19-1901 COPPER WASHER 4 PCS

29



GR200-20

WHEEL ASSY., REAR/DISC-BRAKE COMP.,REAR

PICTURE NO GPX CODE ENGLISH DESCRIPTION QTY | UNIT
31 [120-20-3101 CALLIPER, REAR DISC-BRAKE 1 SET

32 |120-20-3201 SHOE,REAR DISC BRAKE 1 SET

33 |120-20-3301 CONNECTING BRACKET, REAR DISC-BRAK 1 PCS

30



MAIN WIREHARNESS AND ELETRIC PARTS GR200-21
PICTURE NO | GPX CODE ENGLISH DESCRIPTION QTY | UNIT
1 |120-21-0101 METER ASSY. 1 SET
2 [120-21-0201 L.HEAD LIGHT ASSY. 1 PCS
3 [120-21-0301 R.HEAD LIGHT ASSY. 1 PCS
- b L1 4 |12021-0401 SWITCH ASSY.,LEFT 1 PCS
CLLL 3l ] i;ﬁ 12 N 5 |120-21-0501 SWITCH ASSY.,RIGHT 1 PCS
6 [120-21-0601 SIGNAL ASSY.,LEFT FRONT TURN 1 PCS
7 [120-21-0701 SIGNAL ASSY.,RIGHT FRONT TURN 1 PCS
; 8 [120-21-0801 DAY LIGHT LEFT 1 PCS
' 9 [120-21-0901 DAY LIGHT RIGHT 1 PCS
; 10 [120-21-1001-TH  |HARNESS,WIRE 1 SET
11 [120-21-1101-TH  [HORN 1 PCS
12 [120-21-1201 LOCK KIT 1 SET
17 [120-21-1701 RECTIFIER REGULATE ASSY. 1 PCS
18 [120-21-1801 OXYGEN SENSOR 1 PCS
19 |CR5-35-13 BOLT,HEXAGON FLANGE M6X16 2 | pcs
20 [120-21-2001 COIL ASSY.,IGNITION 1 PCS
21 [180-02-0601 BAND 4 | pcs
22 [180-02-1501 FLASHER 1 PCS
23 [120-21-2301-TH  [BATTERY ASSY. YTZ8V 1 PCS
24 [120-21-2401 DAMPING SPONGE 1 PCS
25 [120-212501-TH |BAND 1 PCS
26 |CR5-38-17 BOLT,HEXAGON FLANGE M5X16 2 | pcs
27 [120-21-2701 ECU 1 PCS
28 |CR5-38-03 RELAY ASSY. STARTING 1 PCS
29 [120-21-2901 BOX, ELECTRIC PARTS 1 PCS
30 [120-21-3001 I-RUBBER 4 | pcs

31



MAIN WIREHARNESS AND ELETRIC PARTS GR200-21
PICTURE NO GPX CODE ENGLISH DESCRIPTION QTY | UNIT
31 [120-21-3101 TAIL LIGHT ASSY., LEFT 1 PCS
32 |120-21-3201 TAIL LIGHT ASSY., RIGTH 1 PCS
33 |120-21-3301 SIGNAL ASSY.,LEFT REAR TURN 1 PCS
34 |120-21-3401 SIGNAL ASSY.,RIGHT REAR TURN 1 PCS
35 |CR5-37-02 LAMP,REAR REGISTRATION PLATE 1 PCS

32



TOOL SET GR200-22
PICTURE NO | GPX CODE ENGLISH DESCRIPTION QTY | UNIT
1 [120-22-0101-TH  |BAND 1 PCS
2 [120-22-0201 ACCESSORIES, TOOL 1 SET
3 [120-22-0301 INSULATION BLANKET 1 PCS
4 |120-22-0401 INSULATION BLANKET? 1 PCS
5 [120-22-0501 U-SHAPE TAPE 2 PCS

33



STICKER SET GR200-23
PICTURE NO | GPX CODE ENGLISH DESCRIPTION QTY | UNIT
1 |120-23-0101-BLK(JCOMPLETE GRAPHICS BLK 1 SET
2 [120-23-0201 WARNING LABEL, COOLING WATER 1 PCS

34



STICKER SET GR200-23
PICTURE NO | GPX CODE ENGLISH DESCRIPTION QTY | UNIT
1 [120-23-0101-RED({ COMPLETE GRAPHICS RED 1 SET

35



STICKER SET GR200-23
PICTURE NO | GPX CODE ENGLISH DESCRIPTION QTY | UNIT
1 [120-23-0101-GRY({ COMPLETE GRAPHICS GRY 1 SET

36



MATT GRAY

RED FIRE

DEMON GR200R

BLACK SPACE

37



